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Warning StatementsWarning Statements

Rated CapacityRated Capacity

(per display panel)(per display panel)

(Net capacity)(Net capacity)

250 lbs / 113.4 kg

500 lbs / 226.8 kg

Prior to the installation of this product, the installation instructions must be read and completely understood. Keep 
these installation instructions in an easily accessible location for future reference.

Proper installation procedure by a qualified service technician must be followed, as outlined in these installation 
instructions. Failure to do so could result in property damage, serious personal injury, or even death.

Safety measures must be practiced at all times during the assembly of this product. Use proper safety equipment and 
tools for the assembly procedure to prevent personal injury.

Premier Mounts does not warrant against damage caused by the use of any Premier Mounts product for purposes 
other than those for which it was designed or damage caused by unauthorized attachments or modifications, and is 
not responsible for any damages, claims, demands, suits, actions or causes of action of whatever kind resulting from, 
arising out of or in any manner relating to any such use, attachments or modifications.

At least two qualified people should perform the assembly procedure. Personal injury and/or property damage can 
result from dropping or mishandling the flat panel.

If mounting to wall studs or ceiling studs, make sure that the mounting screws are anchored into the center of the wall 
studs or ceiling studs. Use of an edge-to-edge stud finder is recommended.

Be aware of the mounting environment. If drilling and/or cutting into the mounting surface, always make sure that there 
are no electrical wires in wall. Cutting or drilling into an electrical line may cause serious personal injury.

Make sure there are no water or natural gas lines inside the wall where the mount is to be located. Cutting or drilling 
into a water or gas line may cause severe property damage or personal injury.

This product is intended for indoor use only. The use of this product in outdoor applications requires modification and 
additional structural support to account for wind. 

Do not install near sources of high heat. Do not install on a structure that is prone to vibration, movement or chance of 
impact.

The wall or ceiling structure must support at least four times the The wall or ceiling structure must support at least four times the 
weight of the display panel. If not, the mounting structure must weight of the display panel. If not, the mounting structure must 

be reinforced in order to prevent damage or injury.be reinforced in order to prevent damage or injury.



Page 3

Installation Guide
PSD-D

ORDERS@PREMIERMOUNTS.COM Page 3

MODELMODEL HARDWAREHARDWARE

FEATURESFEATURES

1.5” NPT 1.5” NPT 
CouplerCoupler

360° Swivel360° Swivel Cable Cable 
AccessAccess

Securing Securing 
screwscrew

AA

BB

AA

BB

#8 Washer #8 Washer 
(Qty 8)(Qty 8)

#14 x 1” Wood #14 x 1” Wood 
Screw (Qty 4)Screw (Qty 4)

8-32 x .625” Pan 8-32 x .625” Pan 
Head (Qty 4)Head (Qty 4)

8-32 Lock 8-32 Lock 
Nut (Qty 4)Nut (Qty 4)

3/8”-16 x 1.00” 3/8”-16 x 1.00” 
Hex (Qty 8)Hex (Qty 8)

3/8” Washer 3/8” Washer 
(Qty 8)(Qty 8)

Cable Ties Cable Ties 
(Qty 8)(Qty 8)

Additional slots for cable Additional slots for cable 
ties, electrical boxes, and ties, electrical boxes, and 

various accessoriesvarious accessories

Additional slots for cable Additional slots for cable 
ties, electrical boxes, and ties, electrical boxes, and 

various accessoriesvarious accessories

Premier Standard Bolt Premier Standard Bolt 
Pattern (both side):Pattern (both side):

A A - 4.50” X 4.50”- 4.50” X 4.50”
B B - 5.75” x 7.82”- 5.75” x 7.82”
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1

3a

1.5” NPT 1.5” NPT 
PipePipe

2

Install the wall plate (from supported display mounts) Install the wall plate (from supported display mounts) 
centered to the double side ceiling mount mount using centered to the double side ceiling mount mount using 
3/8”-16 screws, and washers. The mounting position 3/8”-16 screws, and washers. The mounting position 
will vary by model. Compatible products with the will vary by model. Compatible products with the 
following page shown in step 3b.following page shown in step 3b.

x4 per x4 per 
sideside

Tighten Tighten 
screwscrew

AA

BB

AA

BB

3b

28.00” pole to pole28.00” pole to pole

Dual Pipe MountingDual Pipe Mounting

Single Pipe MountingSingle Pipe Mounting

Notes: A second PSD-D is required for this configuration.Notes: A second PSD-D is required for this configuration.

*P4263 can be utilized in this arrangement, spaced aprox. *P4263 can be utilized in this arrangement, spaced aprox. 
24.0” pole to pole or end to end of the plate.24.0” pole to pole or end to end of the plate.

CTM-MS3CTM-MS3

PFDM2, PTDM2PFDM2, PTDM2

CTM-MS1, CTM-MS2CTM-MS1, CTM-MS2

P2642, P4263, PFDM2, PTDM2P2642, P4263, PFDM2, PTDM2

1st Display Mount 1st Display Mount 
Wall plateWall plate

2nd Display Mount 2nd Display Mount 
Wall plate (optional)Wall plate (optional)

Side of the mount is for mounting electrical Side of the mount is for mounting electrical 
boxes and other accessories. See page 5.boxes and other accessories. See page 5.

Mounting position A or BMounting position A or B
BB

AA

AA

AA AA

P5080, P4263*P5080, P4263*

BB BB
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Optional: Electrical Boxes and AccessoriesOptional: Electrical Boxes and Accessories

Related Products: Double-Sided Ultra-Tilt T-Bar Ceiling MountRelated Products: Double-Sided Ultra-Tilt T-Bar Ceiling Mount

1.5” NPT 1.5” NPT 
PipePipe

Electrical Electrical 
BoxBox

Use a variety of slots and holes, located on the sides and bottom of the mount, to secure cable Use a variety of slots and holes, located on the sides and bottom of the mount, to secure cable 
ties, install electrical boxes, or attach other accessories. ties, install electrical boxes, or attach other accessories. 
  
Use the supplied self-tapping screw for the installation of the electrical boxes or 8-32 screws, Use the supplied self-tapping screw for the installation of the electrical boxes or 8-32 screws, 
bolts, and nuts for mounting an accessory.bolts, and nuts for mounting an accessory.

Display mountsDisplay mounts
or display panelsor display panels

Ultra-Tilt Adapter with T-bar Ultra-Tilt Adapter with T-bar 
(P/N: 7160-1784-01)(P/N: 7160-1784-01)

oror

The universal media player enclosure may be The universal media player enclosure may be 
fastened to either the side or bottom of the mount. fastened to either the side or bottom of the mount. 

Alternatively, the hooks can be used to quickly Alternatively, the hooks can be used to quickly 
mount the brackets.mount the brackets.

4

1.5” NPT 1.5” NPT 
PipePipe

Universal Media EnclosureUniversal Media Enclosure
(P/N:  7170-1009-01)(P/N:  7170-1009-01)

Display mount*Display mount*

*Display mount shown on *Display mount shown on 
one side for visual clarity.one side for visual clarity.

Additional slots for cable Additional slots for cable 
ties, electrical boxes, and ties, electrical boxes, and 

various accessoriesvarious accessories


